(HAMPION

OETAJIMPOBKA

MOTONMOMINDbI
GTP80



NO.:032110000019

FE X= &% HN L =) Xx
No. CODE DESCRIPTION DESCRIPTION QTY. REMARK

1 015030000070 UP170/K =) 11 UP170 gasoline engine 1

2 039090100102 R Pump cover 1 0ld-039090100100, new-039090100102
3 513010800099 15 ks # ] rubber washer 4

4 039090100200 a8 Washerp15*$p8*2 4

5 511010804003 75 KRR CMBX40 Bolt M8*40 4

6 039090100300 WLk s 2 1) Seal 1

7 039090100500 IH- %8 Wster pump impeller 1

8 039090100400 526 O S ) O ring $265*$5.3 1

9 039090100601 S Volute casing 1 0ld-039090100600, new-039090100601
10 513020800000 Pr ARl SR8 washer ¢8 2 10.09.14

11 511190803001 TENANEERME*30 Stainless steel bolts M8*30 2 10.09.14

12 039090100700 S B OFp w5 ) Check valve 1

13 039090100800 ERXUN Horsing of pump 1

14 039090101000 12 2E QI 555 % O ring $25.8*$3.55 2

15 039090101100 122 Plug packing 2

16 039090101500 THIRE K OF 35} ] O ring 6

17 039090101600 TRUZ T type bolt 6

18 039090101400 BXEEE (£B)NPS3”-818 4L joint grip 2 10.09.14

19 039030102100 BefE (VR pipe joint 2

20 039090101200 BN rubber washer 2

21 511050802001 7N AR5 L T R4S -B K M8X20 Flange bolt M8X20 6

22 029910100100 7 Tk s shock absorber 4

23 511060803401 75 o S NS -BM8X34 Flange bolt M8*34 2

24 512040800001 N A V2 T R R M Flange nut M8 8

25 032110100001 3 YRI5 KRN S () Frame 1

26 513040800000 KIE-c8 washer ¢8 2

27 039090101700 X [ B Rear housing 3

28 039090101800 JEI R Filter net 1







No.:015030000070

F5 X = & W EEH = X
NO. CODE DESCRIPTION DESCRIPTION QTY. REMARK

1 511060803301 |7~ ffiiits thivek == [ 542 -BZK M8X33.5 Bolt M8X33.5 6
2 522010100401  |IEfEHEIL % (F) B2541 Oil sealing B2541 2
3 012020000800 | il 4 Crankcase cover 1
4 012020200000 | MLy At 18mm (AL AL A) Oil dipstick 2
5 012020000900 | HiIFhAR#A crankcase gaskets 1
6 514010801400  |[FIAEAH/ (7500 /JERE) ANV AFAN A B FC AR A 45 4X8X 14| pin 8X14 2
7 521010010501 | ¥#V4¥R4# K 60000725 bearing 6205 2
8 012030200000 | (™ &l A B (4M) cam shaft 1
9 012030100002 | i P1(#E4A) crankshaft 1
10 012020000500 | il Speed governing shaft 1
11 012020000600 | il 4 - el Snap ring 1
12 012020100000 [V B0 Lk Speed governing gear 1
13 019990000600 | VA IE AT Speed swinging rod washer 2
14 012020000700 | Vil AR Speed governing push dish 1
15 518041800000 | fLHI4M 244818 Piston pin circlip 2
16 012020500000  [FEAT L AR Connect rod assy 1
17 012020002600 | &4 Piston pin 1
18 012030000400 [¥F%E Piston 1
19 012030400000  [VHZEIMA Piston ring set 1
20 511050602201 |7 Sk 2542 -B M6X22 Bolt M6X22 3
21 019990000300 | J#(jH 15 ZEM10*15 Oil drain bolt M10*15 2
22 019990000400 | iR ZE ] Oil drain bolt gaskets 2
23 012030000104 | Bh %56 ROHS crankcase 1 [10.09.14
24 012030000300 |1 JHEAE valve tappet 2
25 012020002200 | “TIJHERF valve lifter 2
26 516040803401 45K XL ISH:-BY M8X34 studs M8X34 2
27 511050601201 | /N f% A HI B -BJM6x12 Bolt M6X12 12
28 012020002300 | F 55 Lead wind cover 1
29 012021700000 | HEFF SR B ik Push guide assy 1
30 012020300000 | THEE B Valve rocket assy 2
31 012020001100 |l B2 B 1 cylinder head cover gasket 1
32 012020001000 |l # ALk (EP: UP168-1PV) cvlinder head cover 1
33 012020001300 | HEAIT5E Cap 1
34 012020001500 | #E“< 1T 5415 i Intake spring seat 1
35 012020001400  [HEST 5% Exhaust spring seat 1
36 012020001600 |1 #fiE valve spring 2
37 012020002400 | BE T3 il & Oil seal, pipe 1
38 511050806006 | /N f13Z 24 [ 2 #4:-B L M8X60 Bolt M8X60 4
39 012020003300 | ‘K{EFEF6TC spark plug 1
40 012030001400 [ <UL cvlinder head 1
41 012030000600 |[HET] outlet valve 1
42 012030000700 [ #ET] inlet valve 1
43 012030000502 |l BT cvlinder head gaskets 1
44 514011001600 | [FIAF 4 A A 40 A1 B [C AR A5 49 10X 16 pin10X16 2
45 012020800000 KECAH AR Flywheel 1
46 012020002700 | KHE KU Flywheel fan 1
47 012020003200 ALK AR (ED: 168) Ignition coil 1
48 012020005300 |&27h%E (e i &5 A Fhidit) Starting flange 1
49 012020002900 | k2B REM14x1.5 Nut M14x1.5 1
50 012020006841 | 5= (1™ £5)(RAL10233 £A) Wind hood 1
51 019990001100 [ #UKIFR Rubber jams 1
52 012021500042 | F-Fidh A pl (1 55 1) (RAL1023 85 £4) Recoil starter 1
53 516050611201 | WELIBFEAT M6X112 studs M6X112 2
54 012020003800  |BESIHT Inlet gasket 1
55 012020003900 | fHih sk carburator Cushion block 1
56 012020004000  [fhili# carburator gasket 1
57 012030300001 |{k;hES S B (E4]) ROHS carburator 1 [10.09.14
58 012020004100 [ ZUEH T Air cleaner gasket 1
59 012021000004 | S JEIE AR CEF30O  (BP: KL168-01) Air cleaner 1
60 012020003100 |5 XUER AN 55 (G ) (G iR ORS) Shroad comp. 1
61 511050600807 |7Sffik 2 i iEA2-BZ M6*8 (/I Bolt M6x8 4
62 012020000200 | VAT Speed swinging rod 1
63 513010600002 | “F-#fE-CZi6 washer 1
64 019990000700 AR B Speed swinging rod lock clamps 1
65 012020004600 | VA Speed governing arm 1
66 012020004500 |V S 842 (27mm) Lock bolt 1
67 512040600001 | thi/S A2 2 HIIB REM6 Nut M6 5
68 012020004202 |53 (3600%%) Speed governing spring 1
69 012020004300 |55 | 153 v #15% (36004%) throttle reset spring 1
70 012020004400 | VA H AT Speed governing pull rod 1
71 019990000500 [ HE (ED Breathing tube 1
72 029049910200 | JH i ##4 7 -2 (2KW) Muffler gasket 1
73 012020003400  [VHA# (E3ED Exhaust muffler assy 1
74 513010800002 | “F-#[E-CZi8 washer ©8 2
75 513020800002 AR AE R g R 8 spring washer 08 2
76 012021200001 |V FEHIALAE CRHL Speed governing assy 1
77 019990001300 [ MAHIAR = B (AL (BRD Fuel tank cap 1
78 012020003600 [ JEA Filter cup 1
79 012020003741 | BAJHIFH(RAL1023 7 {f1) Fule tank 1
80 019990001201 | HHimi#Ek Bk (4D Connector 1
81 029019900401 | &8ty it & 4 clamp $8 1
82 029019900100 | b4.5mmiti & Fuel pipe 0,17
83 029019900408 |77 Fith 4k clamp $7 1
84 512040800001 |7 thi 7N M1 1% 22 I R EEMS Nut M8 2
85 511050602803 |/ fAiE A THIIEAR - I K R 51-BM6X28 Bolt M6X28 1
86 511141002003 IS KRR C- A IR BIM10X 20 Bolt M10X20 1
87 523010100100 | #JES3) FHOAGR % 5 Bl 12X1.9G O-ring 12X1.9 1
88 512011000000  |7/SFUAEE-CZEM10 Nut M10 1
89 029019901400 | S HLIM A Il j 2 shock absorber 2




	GTP80
	UP170-70

